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UN38.3 £ il &k &
UN38.3 TEST REPORT

Report Number. ...

BB oot | D D0 2010011-301

Applicant's name................................ |Hangzhou Weimu Technology Co., Ltd.

TACBALZTE oo | BN R R A R

Address..............cooviviviioiviii= | Floor3, Building 1, Yongle Countryside, Canggian Street, Yuhang District,
Hangzhou, Zhejiang

MUEE .. ..oy s ermammmanrers commmemrss i et s WL AN T RBTX A HIHTIE K SR A 1 3%

Testing Laboratory.......................: | Dongguan BALUN Testing Technology Co., Ltd.

DBSEIR 2 ARSETT ERERT I B A PR A F]

Testing Location ................................ | Room 104, 204, 205, Building 1, No. 6, Industrial South Road, Songshan
Lake District, Dongguan, Guangdong Province, P. R. China 523808

TUARH AT o JUAREARFET R IR X TR 65 115104, 204, 205

Test method and criterion.................:

MATTAEFNHANEARAE oo SRSGIACA0TIREBlAmendl] Secfion 363

Date(s) of performance of tests........: ST 04, (i SU20.01.27

Name of samples.............................. | Lithium Battery Trade Mark

e O I - 1<t FiHR -

e won |sown

APPEraNnCe .......cccovveiiiiiiieiieel :\Sgrrg: ;f%(;(gx AN x 280LT)imm}, Black prismaie battery. Wight

FERAMI oo D |#£9138(H) x 483(W) x 480(T)(mm), B J5EHEM, FA41.05kg.

Manufacture’s name........................ | Hangzhou Weimu Technology Co., Ltd.

BERTATR D | BN ECE R R TR A

Manufacture’s Address...................... |Floor3, Building 1, Yongle Countryside, Canggian Street, Yuhang District,
Hangzhou, Zhejiang

BIERTHIE s | T UM T ARATL X A H AT T8 A SR AN 1 3%

Name of Eactory (ies).............cc....... © |Hangzhou Weimu Technology Co., Ltd.

AR BHR | USRI PR A 7

Address of Factory (ieS) ........ccccoev..... -| Floor3, Building 1, Yongle Countryside, Canggian Street, Yuhang District,
Hangzhou, Zhejiang

AEFETHUE e BB T RAUX G I ETE 7J<Erﬁﬂt":%_..-—\,\

Conclusion..................c................... | The sample has passed the test ite - 1

BEUB oo “Recommendations of the TRAN QoDs’
Manual of Tests and Criteria ST/& Section
38.3
S, ZEESTTEIREE (X AR ET
MY STISG/AC.10/11/Rev.6/A

Appralser /%%%’% Checker % A/ ST :

H#/Date: 2027 - 02 y‘f Hitf/Date: 294 - 42 Wf H#i/Date: ﬂ)’“ 0)3/?/

_ /IBVSTRT A\
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Description and illustration of the sample:

X Large cells and batteries

[[] Small cells and batteries

RTINS 0y

[] Primary cells and batteries

XIRechargebale cells and batteries

Nominal | Nominal | Nominal | Nominal | Maximum | Maximum | Limited Cut-off
capacity | voltage Charge | Discharge | Charge | Discharge | Charge Voltage
Parameter Current | Current | Current | Current | Voltage
¥ e | e o o g s N .
B WOER R | ASPRHRIE | ARETSE | ARERCE | ROKFEHE | BORUScE | ZerRIR | Aok
EER SERin H LI L E HE
Product
e 100Ah 48V 20A 20A 100A 100A 54V 40V
[21E)
Cell
s 100Ah 3.2V 100A 30A 200A 300A 3.65V 2.5V
AN
Test item Samle No. State Remark
A3 H B s R &V
at first cycle, in fully charged state
B01~B02 i S 1 -
—IRAEFR B FEARAS s
T1~T5 after twenty five cycles ending in fully charged
B03~B04 state -
A FIRIEI G 56 A HUR A
at first cycle at 50% of the design rated capacity
C01~C05 " o -
—IRAEFR50%3 IR A 5
6 after twenty five cycles ending at 50% of the
C06~C10 design rated capacity -
T HIRYEI50%3 HURAS 5
at first cycle, in fully charged state
B05~B06 " T -
—URAEI 5 RS 5
T7 after twenty five cycles ending in fully charged
B07~B08 state -
A FIRTEI 5 5 A HUR A 5
at first cycle, in fully discharged state
C11~C20 ot s R 3 . -
—RAE G B TRIR
T8 after twenty five cycles ending in fully discharged
C21~C30 state -
A HIRTE G T AR AS .

Possible test case verdicts:
AT e A I6 1R 1 4 5

- test case does not apply to the test object................ : NIA
PRI AE FZZETR v
- test object does meet the requirement..................... :
. . . P (Pass)
TRIAE SR ZEIR e ;
- test object does not meet the requirement................ : F (Fail

N - . a
TRIGFE M AR ZR o, ;

R\

(A N
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ST/SG/AC.10/11/Rev.6/ Amend.1 Section 38.3

Clause

B e

R

Requirement Result
FREZR RS S

Verdict
e

38.3 Lithium batteries / £ Fih

38.3.4

Procedure / Jllif 5 &

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests
T.6 and T.8 shall be conducted using not otherwise tested cells or batteries. Test T.7
may be conducted using undamaged batteries previously used in Tests T.1 to T.5 for
purposes of testing on cycled batteries.

/NI B B8 2L R B A IS T A BT 5 I T 6T, BREAE FH  53 Ah it st )
R ER ML . RIGT. 7 AT DM R G ZE R IO T 2 T 5 B R 00 e L 47, )
MBI 20 e Bl Y L

38.3.4.1

Test 1: Altitude simulation / WX1: & AR

Test procedure / it 4 5%

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least
six hours at ambient temperature (20 + 5) °C.

B L A E Y 4 R AE R ) T B 116 T I MR 3R B (20 + 5°C) FAE I E 6/
in

Requirement / bRt Z sk

Cells and batteries meet this requirement if there is no
leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement The test results meet the
relating to voltage is not applicable to test cells and requirements. See table 1.
batteries at fully discharged states. MR RHATR, WE1.

WERTBR. TR Tk, BHEMEEA, HA
BANRIG A B F A 7E R I8 S5 (T % Hi R SN T L
TG A R A990%,  Ha yth I E s 20 B 4% & ix — B
Ko A REBEMERAEH T 582 BRRAS BRI B it A
A

38.3.4.2

Test 2: Thermal test / JiX2: Hds

Test procedure / Mt 5%

Test cells and batteries are to be stored for at least six hours at a test temperature
equal to 72 + 2 °C, followed by storage for at least six hours at a test temperature equal
to - 40 + 2 °C. The maximum time interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10 times, after which all test cells and
batteries are to be stored for 24 hours at ambient temperature (20 + 5 °C). For large
cells and batteries the duration of exposure to the test temperature extremes should be
at least 12 hours.

B FE AT Yt R SR AR IR IR IR 4 T 72 & 2 CHISAE PR E 6/, B EER
i 45 T -40 £ 2°CHIZAF FARIUCE DO/ o PTMR SR IG IS FEE 22 ] f 5 A B 1] 1]
A305 8. WARRFE AT, TSR0, BB I kI e it A ot 4L 7E PR 5
(20 £ 5°C) FAFH24/ Mt o b TR BY et Rl eVt L, 5 58 A i DAL P Fr B 1) 28/ 87y
127N

The test results meet the

Requirement / trefE K .
requirements. See table 1.

Cells and batteries meet this requirement if there is no | et )
leakage, no venting, no disassembly, no rupture and no | S RAFEGE R, WK1,
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ST/SG/AC.10/11/Rev.6/ Amend.1 Section 38.3

Clause
AT

Requirement Result

NGB M55 R

Verdict
HE

fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and
batteries at fully discharged states.

WERTCIE . TR k. THERMTE X, A
BN Tt B P T L 7R 0S5 0 T R R R N T A g
17X — IS AT HE IR AI90%, TR iV 4 B 5 X — 32
Ko A IR I ESRANE T 58 28 AR ZS 10 vt A
SER]IZEACIS

38.3.4.3

Test 3: Vibration / Wi&3: ##3)

Test procedure / it 5%

Cells and batteries are firmly secured to the platform of the vibration machine without
distorting the cells in such a manner as to faithfully transmit the vibration. The vibration
shall be a sinusoidal waveform with a logarithmic sweep between 7 Hz and 200 Hz and
back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12 times for a total
of 3 hours for each of three mutually perpendicular mounting-positions of the cell. One
of the directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass
of not more than 12 kg (cells and small batteries), and for batteries with a gross mass
of more than 12 kg (large batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained
until 18 Hz is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total
excursion) and the frequency increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the
frequency is increased to 200 Hz.

For large batteries: from 7 Hz to a peak acceleration of 1gn is maintained unti18 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the
frequency increased until a peak acceleration of 2gn occurs (approximately 25 Hz). A
peak acceleration of 2gn is then maintained until the frequency is increased to 200 Hz.

R AN P LR [ T IR &, (E R B A RE e A Pt R T BSOS RE HERf 1% 3 9k
. IRBISLARIETZETE, XEBIMFRE MM T ZERI200862%, FBRIZI7H%E, BEAN155
B X—IRNL RTINS =D EATE B A BT M — T M EE AT 128, B3
I3/ o Herp — IR TT 171 25 i T

PEXSHEIRR A, X REA AT 5o A g b A At A (Rt A N Y e 2, ikt
12 50 S BE R A HR it 2 R Y e i ) N2 A AN A

XA N A . T BEETTIR, REFIgn BOBRCRIEE, EBISREIET|18 Hif
25 WRIERARIBIRFFED.8 2K (EMMiTE 1.6 Z=oK), FFHG Nz B3 & K nid L F]8 gn
(PRFRLIN50 L) Ko KINIEE (RIFFES gn ELEZ I INFI200 2% -

XPRBU A T FRZETTIR, REF1 gn BIERCOKINEE, BERRER18 #idk. RE
R RIBIRIFAE0.8 2R (EWT21.6 ZK), FHFIGIINR BB HORMEE X RI2 gn JHEL N
25 i 3E) . K I RIE BE AR FFFE2 gn BB N %)200 ##2%.

The test results meet the
requirements. See table 1.

Requirement / fRAEZE R :

Cells and batteries meet this requirement if there is no
leakage, no venting, no disassembly, no rupture and no | MRS RFEER. R,
fire during the test and after the test and if the open
circuit voltage of each test cell or battery directly after
testing in its third perpendicular mounting position is not
less than 90% of its voltage immediately prior to this

=5

1 i
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No.: BL-DG2010011-301

ST/ISGIAC.10/11/Rev.6/ Amend.1 Section 38.3

Cells and batteries meet this requirement if there is no

leakage, no venting, no disassembly, no rupture and no | WASERFF & EK. WK,

Clause Requirement Result Verdict
] FRAEEER nee HE
procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged
states.

U ERAREG TR ARG E TEBIR . GHER . O TR
FTCHE K, I BRI LB I AR = H 2R
7545 b BRES 5 S BN INAS T R AN TAE T IX —

IO RTHEI90%, b AIEIBA R & ATE K, HRH

JE BB SRANE F T 58 48 B RS 101056 FR Ve A it 2

Test 4: Shock / Jli&k4: i P
Test procedure / k5 3%

Test cells and batteries shall be secured to the testing machine by means of a rigid
mount which will support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and
pulse duration of 6 milliseconds. Alternatively, large cells may be subjected to a half-
sine shock of peak acceleration of 50 gn and pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending
on the mass of the battery. The pulse duration shall be 6 milliseconds for small
batteries and 11 milliseconds for large batteries. The formulas below are provided to
calculate the appropriate minimum peak accelerations.

Each cell or battery shall be subjected to three shocks in the positive direction and to
three shocks in the negative direction in each of three mutually perpendicular mounting
positions of the cell or battery for a total of 18 shocks.

Battery Minimum peak acceleration Pulse duration
150 gy or result of formula
, /(100850
Small batteries Acceleration(g,) = \:( mass*] 6ms
38.3.4.4 whichever is smaller
50 gyor result of formula
. (30000
Large batteries Acceleration(g,) = ’-," (nmss *] 11 ms
whichever is smaller
* Mass is expressed in kilograms.

G e R b £ P R S R X BRI b, SRS A I I TR &
$eTH o

FA B HIZ T B RHNEE 150 gn Rk RE LT R16 22D R IEsZ W . A, K
T BV G S B RN 50 gn ANk RFAER (8] 11 2P0 A IESZ B o o

A LM 425 52 1) TE B2 U8 v o ) B K ek P B e b 2B P . /MR Rt L S ok o
RREL 6 ZHP, KA A A M KPR A 11 =D

A B B F v 4 T = A MR 3 T A Flth B b 4 2 B T o K TEAR T ) 8 R = U
i, BEEIMNTREZ =K, BIEER18 k.

Requirement / FR1EE R : The test results meet the
requirements. See table 1. =)

|~

il

§ e
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ST/ISG/IAC.10/11/Rev.6/ Amend.1 Section 38.3

Test procedure / X5 5%
Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)

Clause Requirement Result Verdict
ERH] PRAEEE SR M 5 SR Hl5E
fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and
batteries at fully discharged states.
WRTTEN. THA. oM. oML E L, I H
B A F M B ARt 4 7E R 5 0 % F R AN N T LA
171X — IS AT H R 990%, Rt AN HE 2 B 77 A X — 2
Ko KR B RANE F T 58 2 AR AS 35 b A
P12
Test 5: External short circuit / WiA5: FMEF5EE P
Test procedure / i 1%:
The cell or battery to be tested shall be shall be heated for a period of time
necessary to reach a homogeneous stabilized temperature of 57 + 4 °C, measured on
the external case. This period of time depends on the size and design of the cell or
battery and should be assessed and documented. If this assessment is not feasible,
the exposure time shall be at least 6 hours for small cells and small batteries, and 12
hours for large cells and large batteries. Then the cell or battery at 57 + 4 °C shall be
subjected to one short circuit condition with a total external resistance of less than 0.1
ohm.
This short circuit condition is continued for at least one hour after the cell or battery
external case temperature has returned to 57 £ 4 °C, or in the case of the large
batteries, has decreased by half of the maximum temperature increase observed
during the test and remains below that value. x
The short circuit and cooling down phases shall be conducted at least at ambient
temperature.
YT STl B R A, SR — B ZE I IR, s A AR 5 I IR R B3 A B AR
o SEREST + 4°C, IX BN a] KA B e T e it B F T AL AR /N AN v, TR AR R I
&) SN AP FE S o A JCVEREAT X ApEAly, U0/ 2R el b A0 /N5 o e 2 1 o i I 1) 2 22
6/, R T B AN T AE ) R R I R R 2 D2/ . ARG, FRIBER FR A S AR
57 £ 4°CH M T AZ B AN FE/NT0. 1B A R B8 551
TX— 45 % 2% AR RLAE B B BR FR VB 2 A1 5 iR BE (R 257 + 4°CJE 4k 2= /D1 /NI, B RTY R
T 2L PRI LT A1 5T IR FE PR ik B0 BT 10 14 B e R FHIE 1) — 90 2 — ORI T %
e
R A R B B U R 22 /D 2 T PR
Requirement / fRiEEE K : The test results meet the
Cells and batteries meet this requirément if their requirements. See table 1.
external temperature does not exceed 170 °C and there |4 RAFEE K. W&,
is no disassembly, no rupture and no fire within six hours
after this test. P
WA IR EAIE170°C, I HAERK SRR A R e
JEO/NI I TCfE AR TR, ToARAK,  E RN R 2 R
B ARTE R .
Test 6: Impact / Crush / {lli&6: & / Bk P
38.3.4.6

| T

=l W

i
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ST/SGIAC.10/11/Rev.6/ Amend.1 Section 38.3

Clause

=z

)

Requirement Result

PRIEER Mg 2R

Verdict
H5E

NOTE: Diameter here refers to the design parameter (for example the diameter of 18650 cells is 18.0 mm).

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8
mm + 0.1mm diameter, at least 6 cm long, or the longest dimension of the cell,
whichever is greater, Type 316 stainless steel bar is to be placed across the centre of
the sample. A 9.1 kg £ 0.1 kg mass is to be dropped from a height of 61 + 2.5 cm at the
intersection of the bar and sample in a controlled manner using a near frictionless,
vertical sliding track or channel with minimal drag on the falling mass. The vertical track
or channel used to guide the falling mass shall be oriented 90 degrees from the
horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface
and perpendicular to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved
surface lying across the center of the test sample. Each sample is to be subjected to
only a single impact.

FiCEH T EAEA/NT18. 02K [EAE T Fith)

i B EEENR &4 (18650 .41 B 17 4218.0mm) .

TURE FLb BT R IE DI B3R T o —IR316 YA F N e il ol
MEER15.82 K 012K, KEEDOEXK, BRBRKmIRT, MoFZKH.
H—291F 7w 01T EEINGT + 2. 5B K = AL BT BN E AR XAk, SR —A
JUT R BEE . W& 4 B4R 7 B /) 0 8 LU B T8 hn AP | . 28 BB B 1E
T 5 SRR 5K EREZ0EE T .

B E R, YRS SR T AT I S RSE IR O B4R 15.8 £ 012K
thRMIAEE. B SRS Z kL.

Test procedure / MR T%:

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18.0 mm in diameter)

NOTE: Diameter here refers to the design parameter (for example the diameter of 18650 cells is 18.0 mm).

A cell or component cell is to be crushed between two flat surfaces. The crushing is
to be gradual with a speed of approximately 1.5 cm/s at the first point of contact. The
crushing is to be continued until the first of the three options below is reached.

(a) The applied force reaches 13 kN + 0.78 kN;
Example: The force shall be applied by a hydraulic ram with a 32 mm
diameter piston until a pressure of 17 MPa is reached on the hydraulic ram.
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or
more, or the cell is deformed by at least 50% of its original thickness, the pressure shall
be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A
button/coin cell shall be crushed by applying the force on its flat surfaces. For
cylindrical cells, the crush force shall be applied perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test
sample shall be observed for a further 6 h. The test shall be conducted using test cells
or component cells that have not previously been subjected to other tests.

PeE CEM T, 8%, W m/An M B2/ T18. 02K 1 [EHEE i)

HiL: X BRI R 24 (Q18650 115119 B2 4218.0mm)

¥ e BB T B E A I Z (B 575, $YE I BEBENR, 7228 — 4 Hefih = A
WKL N EEARAY . FrIERFELEET, ERHIU T =FFIZ—:
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Clause Requirement Result Verdict
By PRUEELR M2 R Hl5e
(@)  HINE| R K A3 kN + 0.78 kN;
(b)  HUKHE T FEH100mV; 5
(c)  HABAR 5 FE S L AEL50%8E B .
—BILBIRKIE Sy, IR T 100 R E L, BabAs 2 ik B E R 1150%, E
A fRERRE ST 6
AR TR B2 v 05 2 AN B 56 ) — TET i s, 1 410/088 T 0 P v S ML P R i i I, B
T v ML D5 G e 2 T 10 T O
TR REZ—RGE « R HE 5N AN, 56 S {8 B 2 1 R o
b8 A F I B TG R AT
Requirement / #rEEE R : The test results meet the
Cells and component cells meet this requirement if requirements. See table 2.
their external temperature does not exceed 170 °C and | RSG5 R & TR, T.3:2,
there is no disassembly and no fire during the test and
within six hours after this test. XI# & Crush P
RSN FIREAEIT170°C, 3 HAE R 2 &k ie
JE6/IN TR TOIER, ToARK,  HR A E I 4 B A [ |# Impact
BARTERK.
Test 7: Overcharge / WiX7: T7H P
Test procedure / |35 1% .
The charge current shall be twice the manufacturer's recommended maximum
continuous charge current. The minimum voltage of the test shall be as follows:
(@) When the manufacturer's recommended charge voltage is not more than 18V, the
minimum voltage of the test shall be the lesser of two times the maximum charge
voltage of the battery or 22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the
minimum voltage of the test shall be 1.2 times the maximum charge voltage. :
Tests are to be conducted at ambient temperature. The duration of the test shall be
24 hours.
38.3.4.7 78 FEL LT LA ) 3 TR S WP B R T 70 FR R O /N e IS0 2 2 T ik«
(a) LSRRI ERKF18VET, /MR I i 72 H 55 ok 7 B B I 24 B
22V R ME
(b) il A B A 78 P R R DR T 18 ARAEA /N vl 1 R 2 53K 7 L FBL S f1. 24
TG N AE PN IR B R AT o AT I i B 1) R 24 /N
Requirement / hrufEER .

_ Rechargeable batteries meet this requirement if t.hefre The test results meet the
;secgnd?:ysssz?::rl%haen?egf fire during the test and within requirements. See table 3. p
: e . MRS R EE R, K3,

FeH M ELINTE R I P R R TR TR, B | e
K, B EARTER.
Test 8: Forced discharge / JU3X8: 5% il H, P
38.3.4.8 Test procedure / iR 5 1% .

Each cell shall be forced discharged at ambient temperature by connecting it in
series with a 12 V D.C. power supply at an initial current equal to the maximum

—— O Y TN

. -7
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ST/SG/IAC.10/11/Rev.6/ Amend.1 Section 38.3

Clause Requirement Result Verdict
E i FRHE R MR 55 Fl5E
discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated capacity divided by the initial
test current (in Ampere).
> I S TE IR SRR B N 51 24k B IR F U A B TE A 0 R VR &5 T 1 R 40 5 O B R R
FELIAL A 2% A T R 1
3T 2 K /NI s B P BEL A7 A 5B ER Tt AR G, T LTS 4 S R B R . W
P b AT SR S R, PRI ) (/)N B ) B T U 2 R ok DA AR P IR (22 355
Requirement / HruEE R :
Primary or rechargeable cells meet_ th_is requirement if The test results meet the
there is no disassembly and no fire within seven days of requirements. See table 4. p

the test.

5 F Tt B 7 e L AR A R R R ARG S 7 R A T
i, Tk, BIFFEATIEK.

MAGRFFEER. RS,

W /

A

.

A




iy

Page 11 of 15 Pages

K45 B Results of Test

No.: BL-DG2010011-301

Table:1 T1-T5 / &1: A%K1-A%KS5 P
Test 5:
Test 1: Altitude Test 2: Thermal External
ocV simulation test Test 3: Vibration | Test 4: Shock Short
Sample | Mass | priorto | gk, mepra | \ MR3: KB | g4, ppe | Clreuit
NO. prior t‘O test / i 10 - MHk2: et g MRS
pem | [ g SRR
o W= E
FFs (kg) Mass | Change | Mass | Change | Mass | Change| Mass | Change Max.
Q2] loss ratio loss ratio loss ratio loss ratio Temp.
FRER | RIELL | RS | MUELL | FRES | IS | RS | RER | SRR
% (%) (%) 2 (%) (%) & (%) (%) % (%) (%) ('€
BO1 41.05 50.09 | 0.024 | 99.98 | 0.049 | 99.60 | 0.000 | 99.98 | 0.024 | 99.98 57.5
B02 41.00 50.04 | 0.000 | 100.00 | 0.049 | 99.44 | 0.000 | 100.00 | 0.000 | 100.00 57.0
BO3 41.03 50.12 | 0.000 | 99.98 | 0.024 | 99.60 | 0.024 | 99.98 | 0.000 | 99.98 57.2
B0O4 41.00 50.08 | 0.000 | 100.00 | 0.049 | 99.50 | 0.000 | 99.98 | 0.024 | 100.00 56.7
Remark: / £+
Test 1-Test 4: No leakage, No venting, No disassembly, No rupture and no fire; Mass loss <0.1%.
MW A-Mk4: TR, THS. TEE. BB UREE RS, REFKNF0.1%.
Test 5: no disassembly ,no rupture and no fire; external temperature does not exceed 170 °C.
WRS: TRk TRRAERKIAR: RERETEL170 °C.
Table2: T6 / &2 X6 ] Impact / # X Crush | #E P
Sample No, OCV Prior to test (V) External Peak temperature(C) Results
B a5 oINS R = R (C) ERPS
Co1 3.302 26.5 P
Co02 3.303 26.0 P
C03 3.286 26.4 P
Co4 3.308 25.8 P
CO05- 3.302 26.5 P
Co6 3.304 26.8 P
co7 3.306 25.9 P
Cco8 3.291 26.4 P
C09 3.297 26.4 P
C10 3.306 26.0 P

Remark: / £&E:
No disassembly ,no rupture and no fire; external temperature does not exceed 170 °C.

Ttk THERMTR MG REREAEL170C.

ST . < Y _atav /
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Kl 45 B/ Results of Test

No.: BL-DG2010011-301

Table3: T7 Overcharge / &3: JR7 LT P
Charge voltage / 7R HE (V) |64.8 Charge current / ZRHHF (A) | 200 -
Sample NO. | OCV Prior to test (V) Phenomenon Results
P RIEATHEE (VD WH g5
B05 13.65 No disassembly, no fire / Toi#fE, ToH Kk P
B06 13.61 No disassembly, no fire / ok, Tk P
BO7 13.65 No disassembly, no fire / Tofiftk, To# -k P
B08 13.66 No disassembly, no fire / Jofiftk, JoiE K P
Table4: T8 Forced discharge /34: HiRX8 F B P
Sample NO. Phenomenon / Bl & Results
Y ae) g
C11 No disassembly, no fire / TR, THE -k P
oy ) No disassembly, no fire / Tk, ToFE K P
C13 No disassembly, no fire / Tof#fR, ToFE Kk P
C14 No disassembly, no fire / Tfffk, ToF&E K P
C15 No disassembly, no fire / Tk, Tk P
C16 No disassembly, no fire / Tofiftk, T&k P
C17 No disassembly, no fire / ik, FTE K P
c18 No disassembly, no fire / Tofi#ik, T& k P
C19 No disassembly, no fire / Tofi#fk, JodE Kk P
C20 No disassembly, no fire / Tofi#fk, Toi& K P
Cc21 No disassembly, no fire / Tof#Ek, ToFE Kk P
c22 No disassembly, no fire / Tofitk, TH&k P
C23 No disassembly, no fire / ok, To¥Ek P
C24 No disassembly, no fire / K, ToE K P
C25 No disassembly, no fire / Tofifk, To#& k P
C26 No disassembly, no fire / Tfi#tk, T3 K P
C27 No disassembly, no fire / Tk, Tk P
C28 No disassembly, no fire / Tof#ik, TosE K P
C29 No disassembly, no fire / Tof#k, JoE K P
C30 No disassembly, no fire / Tk, &k P

AN
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¥ B 7/ Photos of Sample
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#£5 B Fl Photos of Sample

Rechargesble Fithium jon battery cell
1FPADI3020-100 323 100k 320w
Date C
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. AR ERL P EAKEEEZNTZE RS NTIRISER S, EHS: L6791,

—

The Laboratory has met the requirements of the CNAS Accreditation Criteria, The

accreditation certificate number is L6791.
2. RERMG “ANEHE” TR,

The test report is invalid without the ” Special detection stamp”.
3. ALK, AN RBEFTRL

The report is invalid without the signatures of testing engineer and Ratifier.
4. WERBTR.

The test report is invalid if altered.
5. AR A ARG FE A 2K

The test report is valid for the tested samples only.
6. REKXLIERMEE, NFEHHHEH AR,

No partial duplicating this report is allowed without written permission of BALUN.
7. WX AIREA RV, AR S 30 KA A AL E R, @A T2,

Please submit all obejctions to BALUN within 30 days of receiving the report. We will

not be handling any late cases.




